
ILLUSTRATED PARTS 
FIG. PART ND. DESCRIPTION OF PART NO.REQ. FIG. PART NO. DESCRIPTION OF PART NO.REQ. 

: 06.75- 42-52-O 2640 115 Protection Cap 28 22-68-0120 Support Cover 
lo-32 x 2-l/8 Screw 23-39-0070 Brush Holder Ring 

3 06-97-2200 No. 10 Lockwasher internal Tooth I:; zz 28-90-o 17 1 Support 
t4 28-14-1300 

5 43-81-0060 
Gear Cose Assemble (incl.fig.57; 3: 02.04-50 10 Ball Bearing 
lmpactor Assembly(incl.fig.6thru 14) 43-06-0550 Felt Disc 

6 02-02-2000 Cam Boll (2) 33 28-50-5075 Motor ilousing 
7 43.8 1.006 1 lmpactor *34 :22-24-0250 Insul.ating Bushing 
8 40-50-7575 Impactor Spring *35 45-36-0511 Locating Spacer lis1 
9 42-24-O 190 Thrust bearing 36 06.8 1.0950 8-32 .x 3/4 Fil. Hd. Screw (4) 

10 02-80-6000 Thrust Bearing Loose Bolls (18) 37 3 1.12-005~ End Cap 
11 36.10-080 1 Cam Shaft *38 12-98-7040 Name Plate 
12 45-58-0190 Planer Gear Stud (2) 39 06-8 l-4275 No. 2 x 3/16 Rd. Hd. Screws (2) 
13 32-62-0061 Planet Gear 1;; 40 06.75.4360 Shoulder Screw 
14 42-40-0411 Bushing 41 45.88-0465 Bock Cap Washer 
15 28-28-1421 

?;ph;ogm earing 
42 23-16-0330 Insulator 

16 02-04.5000 43 22.660470 Cord Set 
17 42-06-0680 Azvil 44 45.36-0521 Switch Spacer 
18 44-70.0140 Plunger *45 23-66-0490 Switch Assembly 
19 40-50.7550 Spr i 8-q 46 

1I$8&0”;;0” . . 
8-32 x 5/S Rd. Hd. Screw 

20 06.85- 1750 No. 10-32x2-1/8 Rd.Hd. Self-Topping (2) 48 Nut (2) 
21 06.97.2200 No. 10 Lockwasher (2) 
22 42- 14.0130 Baffle Assembly : 

3 1.44-O 125 Switch Handle Assembly 
06-S 1.7400 10-32x5/8 Fil. Hd. Screw (4) 

23 4588.7010 Washer 22.18-0380 Brush Assembly (2) 
24 23-48.8500 Insulating Sleeve 

2: 
18.42.1190 115 Volt Field Assy. (includes fig. 56) 

25 22 16.0320 Frame Insulator 16.42-1350 115 Volt Armature Assy. 
26 23-44-0110 Brush Retaining Screw 

55: 
45.88-7020 Washer 

27 06-81-0500 No. 5-40x3/8 FI. Hd. Screw 55 02.04- 1000 Ball Bearing 
* 56 22-44~100 Clip (P 
*57 42.40-0460 Bushing 
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